somoncas. FCC RF Test Report Report No. : FG471506N

Software Version: 23.06.1602

FR1 N78_ANTS

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-0.6dB

Conducted EIRP

NR Band SCS BandWidth  Arfcn  Freq(MHz) Modulation RB Power(dBm) (dBm) EIRP(W)
78 30 100 633334 3500.01 DFT-s-OFDM P1/2 BPSK  135@67 26.28 25.68 0.3698
78 30 100 633334 3500.01 DFT-s-OFDM PI1/2 BPSK 1@1 26.01 25.41 0.3475
78 30 100 633334 3500.01 DFT-s-OFDM PI/2 BPSK  1@271 26.14 25.54 0.3581
78 30 100 633334 3500.01 DFT-s-OFDM QPSK 135@67 26.07 25.47 0.3524
78 30 100 633334 3500.01 DFT-s-OFDM QPSK l1@1 25.95 25.35 0.3428
78 30 100 633334 3500.01 DFT-s-OFDM QPSK l@271 25.95 25.35 0.3428
78 30 100 633334 3500.01 DFT-s-OFDM 16 QAM 135@67 25.07 24.47 0.2799
78 30 100 633334 3500.01 DFT-s-OFDM 16 QAM l1@1 25.15 24.55 0.2851
78 30 100 633334 3500.01 DFT-s-OFDM 16 QAM l@271 24.96 24.36 0.2729
78 30 100 633334 3500.01 DFT-s-OFDM 64 QAM 135@67 23.65 23.05 0.2018
78 30 100 633334 3500.01 DFT-s-OFDM 64 QAM l1@1 23.71 23.11 0.2046
78 30 100 633334 3500.01 DFT-s-OFDM 64 QAM l@271 23.65 23.05 0.2018
78 30 100 633334 3500.01 DFT-s-OFDM 256 QAM  135@67 21.73 21.13 0.1297
78 30 100 633334 3500.01 DFT-s-OFDM 256 QAM l1@1 21.56 20.96 0.1247
78 30 100 633334 3500.01 DFT-s-OFDM 256 QAM l@271 21.45 20.85 0.1216
78 30 100 633334 3500.01 CP-OFDM QPSK 137@68 24.57 23.97 0.2495
78 30 100 633334 3500.01 CP-OFDM QPSK l@1 24.71 24.11 0.2576
78 30 100 633334 3500.01 CP-OFDM QPSK l@271 24.57 23.97 0.2495
78 30 10 630334 3455.01 DFT-s-OFDM PI1/2 BPSK 1@1 2591 25.31 0.3396
78 30 10 630334 3455.01 DFT-s-OFDM QPSK l1@1 259 25.3 0.3388
78 30 10 630334 3455.01 DFT-s-OFDM 16 QAM l@1 25.01 24.41 0.2761
78 30 10 633334 3500.01 DFT-s-OFDM PI1/2 BPSK l1@1 26.21 25.61 0.3639
78 30 10 633334 3500.01 DFT-s-OFDM QPSK 1@1 26.19 25.59 0.3622
78 30 10 633334 3500.01 DFT-s-OFDM 16 QAM 1@1 25.32 24.72 0.2965
78 30 10 636332 3544.98 DFT-s-OFDM PI/2 BPSK l1@1 26.22 25.62 0.3648
78 30 10 636332 3544.98 DFT-s-OFDM QPSK l1@1 26.20 25.6 0.3631
78 30 10 636332 3544.98 DFT-s-OFDM 16 QAM 1@1 25.34 24.74 0.2979
78 30 15 630500 3457.5 DFT-s-OFDM PI1/2 BPSK 1@1 25.85 25.25 0.3350
78 30 15 630500 3457.5 DFT-s-OFDM QPSK 1@1 25.95 25.35 0.3428
78 30 15 630500 3457.5 DFT-s-OFDM 16 QAM l1@1 25.07 24.47 0.2799
78 30 15 633334 3500.01 DFT-s-OFDM PI1/2 BPSK l1@1 26.24 25.64 0.3664
78 30 15 633334 3500.01 DFT-s-OFDM QPSK 1@1 26.25 25.65 0.3673
78 30 15 633334 3500.01 DFT-s-OFDM 16 QAM 1@1 25.35 24.75 0.2985
78 30 15 636166 3542.49 DFT-s-OFDM PI1/2 BPSK 1@1 26.2 25.6 0.3631
78 30 15 636166 3542.49 DFT-s-OFDM QPSK l1@1 26.22 25.62 0.3648
78 30 15 636166 3542.49 DFT-s-OFDM 16 QAM l1@1 25.26 24.66 0.2924
78 30 20 630668 3460.02 DFT-s-OFDM PI1/2 BPSK 1@1 25.88 25.28 0.3373
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78 30 20 630668 3460.02 DFT-s-OFDM QPSK l1@1 25.93 25.33 0.3412
78 30 20 630668 3460.02 DFT-s-OFDM 16 QAM l1@1 25.02 24.42 0.2767
78 30 20 633334 3500.01 DFT-s-OFDM PI1/2 BPSK 1@1 26.2 25.6 0.3631
78 30 20 633334 3500.01 DFT-s-OFDM QPSK 1@1 26.22 25.62 0.3648
78 30 20 633334 3500.01 DFT-s-OFDM 16 QAM l1@1 25.32 24.72 0.2965
78 30 20 636000 3540 DFT-s-OFDM PI1/2 BPSK l1@1 26.16 25.56 0.3597
78 30 20 636000 3540 DFT-s-OFDM QPSK l1@1 26.2 25.6 0.3631
78 30 20 636000 3540 DFT-s-OFDM 16 QAM 1@1 25.31 24.71 0.2958
78 30 30 631000 3465 DFT-s-OFDM PI1/2 BPSK 1@1 25.95 25.35 0.3428
78 30 30 631000 3465 DFT-s-OFDM QPSK l1@1 25.97 25.37 0.3443
78 30 30 631000 3465 DFT-s-OFDM 16 QAM l1@1 25.12 24.52 0.2831
78 30 30 633334 3500.01 DFT-s-OFDM PI1/2 BPSK 1@1 26.18 25.58 0.3614
78 30 30 633334 3500.01 DFT-s-OFDM QPSK 1@1 26.23 25.63 0.3656
78 30 30 633334 3500.01 DFT-s-OFDM 16 QAM 1@1 25.34 24.74 0.2979
78 30 30 635666 3534.99 DFT-s-OFDM PI1/2 BPSK l1@1 26.08 25.48 0.3532
78 30 30 635666 3534.99 DFT-s-OFDM QPSK l1@1 26.07 25.47 0.3524
78 30 30 635666 3534.99 DFT-s-OFDM 16 QAM 1@1 25.19 24.59 0.2877
78 30 40 631334 3470.01 DFT-s-OFDM PI1/2 BPSK 1@1 25.95 25.35 0.3428
78 30 40 631334 3470.01 DFT-s-OFDM QPSK 1@1 25.98 25.38 0.3451
78 30 40 631334 3470.01 DFT-s-OFDM 16 QAM l1@1 25.1 24.5 0.2818
78 30 40 633334 3500.01 DFT-s-OFDM PI1/2 BPSK l1@1 26.09 25.49 0.3540
78 30 40 633334 3500.01 DFT-s-OFDM QPSK 1@1 26.18 25.58 0.3614
78 30 40 633334 3500.01 DFT-s-OFDM 16 QAM 1@1 25.27 24.67 0.2931
78 30 40 635332 3529.98 DFT-s-OFDM PI1/2 BPSK l1@1 26.1 255 0.3548
78 30 40 635332 3529.98 DFT-s-OFDM QPSK 1@1 26.19 25.59 0.3622
78 30 40 635332 3529.98 DFT-s-OFDM 16 QAM 1@1 25.28 24.68 0.2938
78 30 50 631668 3475.02 DFT-s-OFDM PI/2 BPSK l1@1 25.96 25.36 0.3436
78 30 50 631668 3475.02 DFT-s-OFDM QPSK l1@1 25.99 25.39 0.3459
78 30 50 631668 3475.02 DFT-s-OFDM 16 QAM 1@1 25.16 24.56 0.2858
78 30 50 633334 3500.01 DFT-s-OFDM PI1/2 BPSK 1@1 26.08 25.48 0.3532
78 30 50 633334 3500.01 DFT-s-OFDM QPSK 1@1 26.22 25.62 0.3648
78 30 50 633334 3500.01 DFT-s-OFDM 16 QAM 1@1 25.23 24.63 0.2904
78 30 50 635000 3525 DFT-s-OFDM PI/2 BPSK 1@1 26.18 25.58 0.3614
78 30 50 635000 3525 DFT-s-OFDM QPSK 1@1 26.19 25.59 0.3622
78 30 50 635000 3525 DFT-s-OFDM 16 QAM 1@1 25.47 24.87 0.3069
78 30 60 632000 3480 DFT-s-OFDM PI/2 BPSK 1@1 25.98 25.38 0.3451
78 30 60 632000 3480 DFT-s-OFDM QPSK 1@1 26.03 25.43 0.3491
78 30 60 632000 3480 DFT-s-OFDM 16 QAM 1@1 25.12 24.52 0.2831
78 30 60 633334 3500.01 DFT-s-OFDM PI1/2 BPSK 1@1 26.07 25.47 0.3524
78 30 60 633334 3500.01 DFT-s-OFDM QPSK 1@1 26.16 25.56 0.3597
78 30 60 633334 3500.01 DFT-s-OFDM 16 QAM 1@1 25.2 24.6 0.2884
78 30 60 634666 3519.99 DFT-s-OFDM PI1/2 BPSK 1@1 26.14 25.54 0.3581
78 30 60 634666 3519.99 DFT-s-OFDM QPSK l1@1 26.08 25.48 0.3532
78 30 60 634666 3519.99 DFT-s-OFDM 16 QAM 1@1 25.44 24.84 0.3048
78 30 70 632334 3485.01 DFT-s-OFDM PI1/2 BPSK 1@1 25.94 25.34 0.3420
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78 30 70 632334 3485.01 DFT-s-OFDM QPSK l1@1 25.98 25.38 0.3451
78 30 70 632334 3485.01 DFT-s-OFDM 16 QAM l1@1 25.08 24.48 0.2805
78 30 70 633334 3500.01 DFT-s-OFDM PI1/2 BPSK 1@1 25.96 25.36 0.3436
78 30 70 633334 3500.01 DFT-s-OFDM QPSK 1@1 26.02 25.42 0.3483
78 30 70 633334 3500.01 DFT-s-OFDM 16 QAM l1@1 25.14 24.54 0.2844
78 30 70 634332 3514.98 DFT-s-OFDM PI1/2 BPSK l1@1 26.17 25.57 0.3606
78 30 70 634332 3514.98 DFT-s-OFDM QPSK l1@1 26.16 25.56 0.3597
78 30 70 634332 3514.98 DFT-s-OFDM 16 QAM 1@1 25.25 24.65 0.2917
78 30 80 632668 3490.02 DFT-s-OFDM PI1/2 BPSK 1@1 26.03 25.43 0.3491
78 30 80 632668 3490.02 DFT-s-OFDM QPSK l1@1 26.04 25.44 0.3499
78 30 80 632668 3490.02 DFT-s-OFDM 16 QAM l1@1 25.13 24.53 0.2838
78 30 80 633334 3500.01 DFT-s-OFDM PI1/2 BPSK 1@1 26.03 25.43 0.3491
78 30 80 633334 3500.01 DFT-s-OFDM QPSK 1@1 26.07 25.47 0.3524
78 30 80 633334 3500.01 DFT-s-OFDM 16 QAM 1@1 25.19 24.59 0.2877
78 30 80 634000 3510 DFT-s-OFDM PI1/2 BPSK l1@1 26.1 255 0.3548
78 30 80 634000 3510 DFT-s-OFDM QPSK l1@1 26.14 25.54 0.3581
78 30 80 634000 3510 DFT-s-OFDM 16 QAM 1@1 25.29 24.69 0.2944
78 30 90 633000 3495 DFT-s-OFDM PI/2 BPSK 1@1 25.91 25.31 0.3396
78 30 90 633000 3495 DFT-s-OFDM QPSK 1@1 26.02 25.42 0.3483
78 30 90 633000 3495 DFT-s-OFDM 16 QAM l1@1 25.12 24.52 0.2831
78 30 90 633334 3500.01 DFT-s-OFDM PI1/2 BPSK l1@1 26 254 0.3467
78 30 90 633334 3500.01 DFT-s-OFDM QPSK 1@1 26.04 25.44 0.3499
78 30 90 633334 3500.01 DFT-s-OFDM 16 QAM 1@1 25.16 24.56 0.2858
78 30 90 633666 3504.99 DFT-s-OFDM PI1/2 BPSK l1@1 26.01 25.41 0.3475
78 30 90 633666 3504.99 DFT-s-OFDM QPSK 1@1 26.07 25.47 0.3524
78 30 90 633666 3504.99 DFT-s-OFDM 16 QAM 1@1 25.17 24.57 0.2864
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

78 30 30 633334 3500.01 OFDM 75@0 -0.0021 PASS NV
QPSK
DFT-s-

78 30 30 633334 3500.01 OFDM 75@0 -0.0089 PASS LV
QPSK
DFT-s-

78 30 30 633334 3500.01 OFDM 75@0 0.0034 PASS HV
QPSK
DFT-s-

78 30 30 633334 3500.01 OFDM 75@0 0.0076 PASS -30°C
QPSK
DFT-s-

78 30 30 633334 3500.01 OFDM 75@0 -0.0022 PASS -20°C
QPSK
DFT-s-

78 30 30 633334 3500.01 OFDM 75@0 0.0096 PASS -10C
QPSK
DFT-s-

78 30 30 633334 3500.01 OFDM 75@0 0.0028 PASS 0C
QPSK
DFT-s-

78 30 30 633334 3500.01 OFDM 75@0 -0.0035 PASS 10C
QPSK
DFT-s-

78 30 30 633334 3500.01 OFDM 75@0 -0.0047 PASS 20°C
QPSK
DFT-s-

78 30 30 633334 3500.01 OFDM 75@0 -0.0041 PASS 30C
QPSK
DFT-s-

78 30 30 633334 3500.01 OFDM 75@0 -0.0075 PASS 40°C
QPSK
DFT-s-

78 30 30 633334 3500.01 OFDM 75@0 0.0073 PASS 50°C
QPSK
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Peak to Average Ratio

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

78 30 30 633334 3500.01 OFDM PI/2 75@0 7.66 13 PASS
BPSK
DFT-s-

78 30 30 633334 3500.01 OFDM PI/2 1@0 4.2 13 PASS
BPSK
DFT-s-

78 30 30 633334 3500.01 OFDM 75@0 7.22 13 PASS
QPSK
DFT-s-

78 30 30 633334 3500.01 OFDM 1@0 5.74 13 PASS
QPSK
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N78(30M)_DFT-s-OFDM_PI_2- N78(30M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK _Edge 1RB_Left Mid CH

Aten 2008 Tig RF Burst

Average Power

N78(30M)_DFT-s- N78(30M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

Trig: RF Burst & GHz 0 e 008 Tng: A Burst
6IF Gain Low &IF Gain Low
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
78 30 30 633334  3500.01 CFSSEEM 78@0 27.763 28.88
78 30 30 633334  3500.01 Cfé%';?ﬂ"" 78@0 27.872 28.92
78 30 30 633334  3500.01 C&%’Z?AM 78@0 27.873 20.03
78 30 30 633334  3500.01 ggéoQFE,\“A" 78@0 27.77 29.16
78 30 70 633334  3500.01 CF(’?‘SQ?M 189@0 67.493 69.71
78 30 70 633334  3500.01 Cfé%';'fﬂ"" 189@0 67.439 69.74
78 30 70 633334  3500.01 C&%’m\" 189@0 67.452 69.8
78 30 70 633334  3500.01 ggéogm" 189@0 67.393 69.69
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N78(30M)_CP- N78(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

ideo BW 910,00 kHz" Span 60 MHz, [Center 3.50001 GHz SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N78(30M)_CP-OFDM_64 N78(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

Bideo BW 10,00 kHz* Span 60 Mz, SVideo BW 910,00 kz'

Span 60 MHz|
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh

Total Pawer
Transent Freq Emor
xd@ dih

Shcm?
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N78(70M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 2.4000 MHz" Span 140 MHz|

Sweep 1.00 ms (1001 pts)

N78(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 2.4000 MHz" Span 140 MHz|

Sweep 1.00 ms (1001 pts)

Oooupied Band

Tra

N78(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer |
(Occupied BY

KEYSIGHT It
BT e ot

Scale/Div 10.0 B Ref Value 30.00 dBm

gy

Center 3.50001 GHz
#Res BW 75000 kHz

#ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N78(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Ref Lyl Offset 26.50 B

Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 24000 MHz" Span 140 MHz

Sweep 1,00 ms (1001 pis)

Total Paver
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

78 30 30 631000 3465.0 OFDM 1@0 see graph ---
BPSK
DFT-s-

78 30 30 631000 3465.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

78 30 30 631000 3465.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

78 30 30 631000 3465.0 OFDM 1@0 see graph ---
QPSK
DFT-s-

78 30 30 631000 3465.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

78 30 30 631000 3465.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

78 30 30 633334 3500.01 OFDM 1@0 see graph ---

78 30 30 633334 3500.01 OFDM 1@0 see graph PASS

78 30 30 633334 3500.01 OFDM 1@0 see graph PASS

78 30 30 633334 3500.01 OFDM 1@0 see graph ---

78 30 30 633334 3500.01 OFDM 1@0 see graph PASS

78 30 30 633334 3500.01 OFDM 1@0 see graph PASS

78 30 30 635666 3534.99 OFDM 1@0 see graph ---

78 30 30 635666 3534.99 OFDM 1@0 see graph PASS

78 30 30 635666 3534.99 OFDM 1@0 see graph PASS

78 30 30 635666 3534.99 OFDM 1@0 see graph

78 30 30 635666 3534.99 OFDM 1@0 see graph PASS

78 30 30 635666 3534.99 OFDM 1@0 see graph PASS

78 30 70 632334 3485.01 OFDM 1@0 see graph ---

78 30 70 632334 3485.01 OFDM 1@0 see graph PASS

78 30 70 632334 3485.01 OFDM 1@0 see graph PASS
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N78(30M)_DFT-s- N78(30M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT I whiten: 208 rardia % Povr (|
Coupl C o U1 4

RT o =

Scale/Div 10 dB

start 30 MHz Video BW 3.0 MHZ' Stop 35.500 GHzl
Sweep 20.7 ms (40001 pts)]

Function Vaiue Mode Trace Scake Function
K

7
3
4
g9/ ?Y

N78(30M)_DFT-s- N78(30M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

Spcdm araer 1 Secetum vz 1

KEYSIGHT lnput 2 0 KEYSIGHT ot R g Type: Powe (RMS
C o C ¥100

RT o o N A

Tg: Free Run
.

Video BW 3.0 MHz" Video BW 3.0 MHZ' Stop 35.500 GHz|

Sweep 20.7 ms (40001 pts)]

Function Function Width Function Vaiue

Function Functian Width Function Vaue

Em
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N78(30M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

[GEFED i #en: 2068 Power [RMS)
BT o 00N - h

start 30 MHz

N78(30M)_DFT-s-

Function Vaiue

OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA
KEYSIGHT Input

00100
RT o

Video BW 3.0 MHz"

Function Function Width

Sporton International Inc. (Kunshan)

ey Type: Poer (RAS]

Function Vaiue

N78(30M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH

= Power (RMS)
100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Mode Trace Scake Y Function
i 770 dEm

N78(30M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
-

Tg: Free Run

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function Functian Width Function Vaue
Em
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N78(30M)_DFT-s- N78(30M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH

g Hokd 1001
Trg Free Run

whiten: 208 e M g 0 g Type: Power (RMSH
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

78 30 30 631000 3465.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

78 30 30 631000 3465.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

78 30 30 631000 3465.0 OFDM 75@0 see graph PASS
BPSK
DFT-s-

78 30 30 631000 3465.0 OFDM 75@0 see graph PASS
QPSK
DFT-s-

78 30 30 635666 3534.99 OFDM 1@77 see graph PASS
BPSK
DFT-s-

78 30 30 635666 3534.99 OFDM 1@77 see graph PASS
QPSK
DFT-s-

78 30 30 635666 3534.99 OFDM 75@0 see graph PASS
BPSK
DFT-s-

78 30 30 635666 3534.99 OFDM 75@0 see graph PASS
QPSK
DFT-s-

78 30 70 632334 3485.01 OFDM 1@0 see graph PASS
BPSK
DFT-s-

78 30 70 632334 3485.01 OFDM 1@0 see graph PASS
QPSK
DFT-s-

78 30 70 632334 3485.01 OFDM 180@0 see graph PASS
BPSK
DFT-s-

78 30 70 632334 3485.01 OFDM 180@0 see graph PASS
QPSK
DFT-s-

78 30 70 634332 3514.98 OFDM 1@188 see graph PASS
BPSK
DFT-s-

78 30 70 634332 3514.98 OFDM 1@188 see graph PASS
QPSK
DFT-s-

78 30 70 634332 3514.98 OFDM 180@0 see graph PASS
BPSK
DFT-s-

78 30 70 634332 3514.98 OFDM 180@0 see graph PASS
QPSK
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 23~25°C
Relative Humidity : 41~42%

Test Engineer : Bruce

RSE pre-scanned harmonic for different antennas, choose the worst antenna perform final test and

record in the report.

n77 SA/NR 100MHz / QPSK(ANT5)
Channel Frequency EIRP Limit S\r/nﬁi Pi;/f/;ér TXI;::SbIe > gr;tiinna Polarization
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (H/V)
6900 -57.45 -13 -44.45 -67.66 3.03 13.24 H
10356 -51.88 -13 -38.88 -61.33 3.56 13.01 H
Middle 13800 -54.02 -13 -41.02 -63.54 3.92 13.44 H
6900 -61.62 -13 -48.62 -71.83 3.03 13.24 \%
10356 -54.13 -13 -41.13 -63.58 3.56 13.01 \Y;
13800 -58.56 -13 -45.56 -68.08 3.92 13.44 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n78 SA/NR 100MHz / QPSK(ANTS5)
Frequency EIRP Limit O.\Ie.r S:C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (H)
(dB) (dBm) (dB) (dBi)
6900 -58.97 -13 -45.97 -69.18 3.03 13.24 H
10356 -50.89 -13 -37.89 -60.34 3.56 13.01 H
Middle 13800 -52.89 -13 -39.89 -62.41 3.92 13.44 H
6900 -60.60 -13 -47.60 -70.81 3.03 13.24 \%
10356 -52.61 -13 -39.61 -62.06 3.56 13.01 \%
13800 -56.63 -13 -43.63 -66.15 3.92 13.44 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_41A n78A/LTE 20MHz + NR 100MHz / QPSK(ANT1+5)
Frequency EIRP Limit Qvgr S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal_n (H)
(dB) (dBm) (dB) (dBi)
6900 -58.13 -13 -45.13 -68.34 3.03 13.24 H
10356 -55.14 -13 -42.14 -64.59 3.56 13.01 H
Middle 13800 -57.99 -13 -44.99 -67.51 3.92 13.44 H
6900 -61.78 -13 -48.78 -71.99 3.03 13.24 \%
10356 -58.01 -13 -45.01 -67.46 3.56 13.01 \%
13800 -57.32 -13 -44.32 -66.84 3.92 13.44 \Y;
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_2A n77A/LTE 20MHz + NR 100MHz / QPSK(ANT1+5)
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (H)
(dB) (dBm) (dB) (dBi)
6900 -59.52 -13 -46.52 -69.73 3.03 13.24 H
10356 -48.45 -13 -35.45 -57.90 3.56 13.01 H
Middle 13800 -56.77 -13 -43.77 -66.29 3.92 13.44 H
i

6900 -61.13 -13 -48.13 -71.34 3.03 13.24 V
10356 -53.82 -13 -40.82 -63.27 3.56 13.01 V
13800 -57.82 -13 -44.82 -67.34 3.92 13.44 \

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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